ANNEX?2
FCC ID: 2BAWE-MVO01

Applicant: Noran International Technology Co., LTD
i Room 508, Building M10, Maqueling Industrial Zone, Nanshan District, Shenzhen,
Address: .
Guangdong, China
Manufacturer: Noran International Technology Co., LTD
) Room 508, Building M10, Maqueling Industrial Zone, Nanshan District, Shenzhen,
Address: :
Guangdong, China
EUT: Car tracker anti-theft
Trade Mark: N/A
Model Number: MVO01
Date of Receipt: Mar. 25, 2023
Test Date: Mar. 25, 2023 — Apr. 10, 2023
Date of Report: Apr. 10, 2023
Prepared By: Shenzhen DL Testing Technology Co., Ltd.
Address: 101-201, Building C, Shuanghuan, No.8, Baoqging Road, Baolong Industrial Zone, Baolong
' Street, Longgang District, Shenzhen, Guangdong, China
FCC CFR Title 47 Part22 Subpart H
FCC CFR Title 47 Part24 Subpart E
Applicable FCC CFR Title 47 Part27
Standards: ANSI/ TIA/ EIA-603-D-2010
FCC KDB 971168 D01 Power Meas. License Digital Systems v02v02
ANSI C63.26:2015
Test Result: Pass
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15 Peak-to-Average Ratio

Band Channel | Frequency (MHz) Result (dB) high Limit (dB) | Verdict
EGPRS1900 512 1850.2 6.36039627 13.00 PASS
EGPRS1900 661 1880 6.274053537 13.00 PASS
EGPRS1900 810 1909.8 6.131382289 13.00 PASS

EGPRS850 128 824.2 8.807001862 13.00 PASS
EGPRS850 190 836.6 8.849071856 13.00 PASS
EGPRS850 251 848.8 8.664113208 13.00 PASS

EGPRS1900 Channel=512

s Keysight Spectrum Analyzer - Power Stat CCDF \i‘lﬁ/\&l
[ SENSE:INT] [ ALIGN AUTO 11:27:27 AM Apr 07, 2023
Center Freq: 1.850200000 GHz Radio Std: None
s~ Trig: RF Burst Counts:1.00 M/1.00 Mpt

#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

23.11 dBm
39.17 % at 0dB

10.0 % 4.58 dB

1.0% 5.66 dB

0.1% 6.36 dB
0.01% 6.41dB
0.001% 643dB
0.0001 % 6.43dB

Peak 6.48 dB
29.59 dBm

0,
0.0001 AJOdB

Info BW 510.00 kHz

IMSG %STATUS

EGPRS1900 Channel=661
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s Keysight Spectrum Analyzer - Power Stat CCDF

=8

RL

RF 500  AC

Center Freq 1.880000000 GHz

Average Power

23.19 dBm
39.19 % at 0dB

4.59dB
5.61dB
6.27 dB
6.32dB
6.34dB
6.34dB

6.36 dB
29.55 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO | 11:27:44 AM Apr 07, 2023

Center Freq: 1.880000000 GHz Radio Std: None
Trig: RF Burst Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

——
#IFGain:Low

Gaussian

Info BW 510.00 kHz

IMSG

% STATUS

EGPRS1900 Channel=810

s Keysight Spectrum Analyzer Power Stat CCDF

=8

Center Freq1 909800000 GHz

Average Power

22.98 dBm
39.10 % at 0dB

4.58 dB
5.59 dB
6.13 dB
6.18 dB
6.20dB
6.21dB

6.22 dB
29.20 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO | 11:28:02 AM Apr 07, 2023

Center Freq: 1.909800000 GHz Radio Std: None
Trig: RF Burst Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

——
#IFGain:Low

Info BW 510.00 kHz

IMSG

% STATUS

EGPRS850 Channel=128
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s Keysight Spectrum Analyzer - Power Stat CCDF

=8

RL

RF 500  AC

Center Freq 824.200000 MHz

Average Power

24.07 dBm
44.58 % at 0dB

415dB
5.08 dB
8.81dB
8.86 dB
8.88dB
8.88dB

8.99dB
33.06 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO | 11:13:48 AM Apr 07, 2023

Center Freq: 824.200000 MHz Radio Std: None
Trig: RF Burst Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

——
#IFGain:Low

Gaussian

Info BW 510.00 kHz

IMSG

% STATUS

EGPRS850 Channel=251

s Keysight Spectrum Analyzer - Power Stat CCDF

=8

0 AC
0000 MHz

Center Freq848.8

Average Power

24.46 dBm
44.55 % at 0dB

4.18dB
5.13dB
8.66 dB
=]
8.73dB
8.73dB

8.79dB
33.25dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO | 11:14:24 AM Apr 07, 2023

Center Freq: 848.800000 MHz Radio Std: None
Trig: RF Burst Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

——
#IFGain:Low

Gaussian

Info BW 510.00 kHz

IMSG

% STATUS

EGPRS850 Channel=190

Test Report
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s Keysight Spectrum Analyzer - Power Stat CCDF

Lo & s

500  AC

Center Freq836.600000 MHz

Average Power

24.08 dBm
44.62 % at 0dB

416 dB
5.09 dB
8.85dB
8.90dB
8.91dB
8.91dB

8.97 dB
33.05dBm

10.0 %

1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO I 11:14:06 AM Apr07, 2023

Trig: RF Burst
#Atten: 40 dB

——
#IFGain:Low

100 % Gaussian
(]

L1}
0.0001 /',JOdB

Info BW 510.00 kHz

Center Freq: 836.600000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

% STATUS

Test Report
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16 Occupied bandwidth

Band Channel | Frequency (MHz) | 99% OBW (kHz) | -26dB EBW (kHz) | Verdict
EGPRS1900 512 1850.2 244.504 305.374 PASS
EGPRS1900 661 1880 244.864 296.264 PASS
EGPRS1900 810 1909.8 243.735 302.434 PASS
EGPRS850 128 824.2 268.159 331.127 PASS
EGPRS850 190 836.6 249.246 297.197 PASS
EGPRS850 251 848.8 248.968 316.717 PASS
Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 6 of 31
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EGPRS1900 Channel=512

s Keysight Spectrum Analyzer - Occupied BW ‘iui‘\&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 11:28:07 AM Apr 07, 2023
Center Freq 1.850200000 GHz Center Freq: 1.850200000 GHz Radio Std: None
—w— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.49 dB
Ref 40.00 dBm

#VBW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 32.1 dBm

244.50 kHz

Transmit Freq Error -5.289 kHz % of OBW Power 99.00 %
x dB Bandwidth 305.4 kHz x dB -26.00 dB

IMSG % STATUS

EGPRS1900 Channel=661

s Keysight Spectrum Analyzer - Occupied BW

= =R
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 11:28:11 AM Apr 07, 2023
Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
—w— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.56 dB
Ref 40.00 dBm

#VBW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 32.6 dBm

244.86 kHz

Transmit Freq Error -5.862 kHz % of OBW Power 99.00 %
x dB Bandwidth 296.3 kHz x dB -26.00 dB

IMSG % STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 7 of 31
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EGPRS1900 Channel=810

s Keysight Spectrum Analyzer - Occupied BW ‘iui‘\&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 11:28:15 AM Apr 07, 2023
Center Freq 1.909800000 GHz Center Freq: 1.909800000 GHz Radio Std: None
—w— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.6 dB
Ref 40.00 dBm

#VBW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 31.8 dBm

243.73 kHz

Transmit Freq Error -484 Hz % of OBW Power 99.00 %
x dB Bandwidth 302.4 kHz x dB -26.00 dB

IMSG % STATUS

EGPRS850 Channel=128

s Keysight Spectrum Analyzer - Occupied BW ‘iui‘\&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 11:14:29 AM Apr 07, 2023
Center Freq 824.200000 MHz Center Freq: 824.200000 MHz Radio Std: None
—w— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.44 dB
Ref 40.00 dBm

#VBW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 32.2 dBm

268.16 kHz

Transmit Freq Error 1.322 kHz % of OBW Power 99.00 %
x dB Bandwidth 331.1 kHz x dB -26.00 dB

IMSG % STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 8 of 31
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EGPRS850 Channel=251

s Keysight Spectrum Analyzer - Occupied BW

=8

Ref Offset 7.48 dB
Ref 40.00 dBm

Occupied Bandwidth

#IFGain:Low

[ SENSE:INT] [ ALIGN AUTO |

11:14:37 AM Apr07, 2023

Center Freq: 848.800000 MHz
—w— Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 30 kHz

Total Power 34.1 dBm

248.97 kHz

Transmit Freq Error
x dB Bandwidth

-1.724 kHz
316.7 kHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 9.6 ms

IMSG

% STATUS

EGPRS850 Channel=190

s Keysight Spectrum Analyzer - Occupied BW

=8

Ref Offset 7.46 dB
Ref 40.00 dBm

Occupied Bandwidth

#IFGain:Low

[ SENSE:INT] [ ALIGN AUTO |

11:14:33 AM Apr07, 2023

Center Freq: 836.600000 MHz
—w— Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

l.-...%.l
LY
AL
§
---iga-
I

#VBW 30 kHz

Total Power 34.0 dBm

249.25 kHz

Transmit Freq Error
x dB Bandwidth

-1.892 kHz
297.2 kHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 9.6 ms

IMSG

% STATUS

Test Report
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17 Band edge

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
EGPRS1900 512 1850.2 1849.99 -33.07 -13 PASS
EGPRS1900 810 1909.8 1910.01 -33.25 -13 PASS
EGPRS850 128 824.2 823.98 -32.22 -13 PASS
EGPRS850 251 848.8 849.01 -32.56 -13 PASS

EGPRS1900 Channel=512

ww Keysight Spectrum Analyzer - Swept SA

| SENSE:INT] ALIGN AUTO |

Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 9.49 dB
Ref 30.00 dBm

Trace 1Pass

Center 1.850200 GHz
#Res BW 3.0 kHz

Mkr1 1.849 990 GHz
-33.072 dBm

Span 2.000 MHz
#VBW 10 kHz* Sweep 272.3 ms (1001 pts)

IMSG

% STATUS

EGPRS1900 Channel=810

Test Report

Tel:

400-688-3552
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w Keysight Spectrum Analyzer - Swept SA ‘iui‘\ﬂl
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 11:29:19 AM Apr 07, 2023
Avg Type: RMS

PNO: Wide —+— 1rig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

#/BW 10 kHz* Sweep 272.3ms (:I 001 pts)

IMSG %STATUS

EGPRS850 Channel=128

w Keysight Spectrum Analyzer - Swept SA ‘iui‘\&l
[ SENSE:INT] [ ALIGN AUTO | 11:15:10 AM
Avg Type: RMS

PNO: Wide —+— 1rig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Center Freq 824.200000 MHz

Mkr1 823.976 MHz
Ref Offset 7.44 dB
10 dBldw Ri.f 35%0 dBm -32.220 dBm

———————————————————————————————————————
i I N I I

e
| T S

#/BW 10 kHz* Sweep 272.3ms (:I 001 pts)

IMSG %STATUS

EGPRS850 Channel=251

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 11 of 31
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Lo & s

11:15:40 AM Apr07, 2023

ALIGN AUTO |
Avg Type: RMS
Avg|Hold: 100/100

SENSE:INT] [

w Keysight Spectrum Analyzer - Swept SA
500 AC

PNO: Wide -—»— Trig: FreeRun
IFGain:Low #Atten: 40 dB

Mkr1 849.014 MHz
-32.570 dBm

Ref Offset 7.48 dB
Re 0,00 dBm

Trace 1Pass

Span 2.000 MHz
Sweep 272.3 ms (1001 pts)

Center 848.800 MHz
#Res BW 3.0 kHz #/BW 10 kHz*
%STATUS

IMSG

Web:www.dl-cert.com Email: service@dl-cert.com Page 12 of 31
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18 Out-of-band emissions

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
EGPRS1900 512 1850.2 19862.71 -22.52 -13 PASS
EGPRS1900 661 1880 18923.12 -22.61 -13 PASS
EGPRS1900 810 1909.8 19731.90 -22.37 -13 PASS
EGPRS850 128 824.2 7827.29 -28.83 -13 PASS
EGPRS850 190 836.6 5899.59 -28.39 -13 PASS
EGPRS850 251 848.8 6907.06 -27.34 -13 PASS

EGPRS1900 Channel=512

s Keysight Spectrum Analyzer - Swept SA

[ 5

Center Freq10 015000000 GHz

Ref Offset 9.49 dB
Ref 30.00 dBm

[ SENSE:INT|

ALIGN AUTO |

11:30:27 AM Apr07, 2023

PNO: Fast ~»— Trig: FreeRun
IFGain:Low #Atten: 40 dB

#VBW 3.0 MHz

Avg Type: Log-Pwr
Avgl|Hold: 100/100

Sweep 50.67 ms (40001 pts

Stop 20.000 GHz

MKR| MODE TRC| SCL

1 III.I] 28, 727 dBm ___
Hz 22629dBm| [ [ 0000000000000 |
]

FUNCTION FUNCTION WIDTH

FUNCTION VALUE

EGPRS1900 Channel=661

Test Report

Tel:

400-688-3552

Web:www.dl-cert.com
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s Keysight Spectrum Analyzer - Swept SA

=8

[ SENSE:INT] [ ALIGN AUTO |
Avg Type: Log-Pwr

Avg|Hold: 100/100

11:31:33 AM Apr07, 202

Trig: Free Run
#Atten: 40 dB

PNO: Fast ——
IFGain:Low

Ref Offset 9.56 dB
Ref 30.00 dBm

3]

MKR MODE TRC| SCL FUNCTION

FUNCTION WIDTH

FUNCTION VALUE

1 IIII]I]___
2 IIII]I]_BEEEIEIE___
3 I
4
5
6
7
8
9

10

1

4 T — 3

IMSG

EGPRS1900 Channel=810

[ SENSE:INT] [ ALIGN AUTO |
Avg Type: Log-Pwr

Avg|Hold: 100/100

Trig: Free Run
#Atten: 40 dB

PNO: Fast ——
IFGain:Low

Ref Offset 9.6 <B
Refj30 00 dBm

MKR MODE TRC| SCL FUNCTION

1 IIII]I]_E[EEEIE 27. 872 agm |
2 IIII]I]_EEIEEIE 22379dBm| | 0 00000000000 |
)

FUNCTION WIDTH FUNCTION VALUE

S OoOWo=Mo AW

==

IMSG

EGPRS850 Channel=128

Test Report
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s Keysight Spectrum Analyzer - Swept SA

=8

[ SENSE:INT] [ ALT

GNAUTO |

11:16:41 AM Apr07, 2023

Trig: Free Run
#Atten: 40 dB

PNO: Fast ——
IFGain:Low

Ref Offset 7.44 dB
Ref 30.00 dBm

Avg Type: Log-Pwr
Avg|Hold: 100/100

MKR MODE TRC| SCL FUNCTION

N [1]F] 824 61 MHz 28, 614 dBm| |

FUNCT

S OoOWo=Mo AW

==

10N WIDTH FUNCTION VALUE

I
2 IIII]I] 7.827 29 GHz 2l 832 dBm ___

IMSG

EGPRS850 Channel=251

[ SENSE:INT] [ ALT

GNAUTO |

Trig: Free Run
#Atten: 40 dB

PNO: Fast ——
IFGain:Low

Ref Offset 7.48 dB
Ref 30.00 dBm

#VBW 3.0 MHz

Avg Type: Log-Pwr
Avg|Hold: 100/100

MKR MODE TRC| SCL FUNCTION

N [1]F] 849.28 MHz 33 073 dBm| |

FUNCT

S OoOWo=Mo AW

==

10N WIDTH FUNCTION VALUE

I
2 IIII]I] 6.907 06 GHz 27349dBm| | 0 0000000000000 |
]

IMSG

EGPRS850 Channel=190

Test Report
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w Keysight Spectrum Analyzer - Swept SA | P )
] RL RF 500 AC | SENSE:INT| | ALIGN AUTO 11:17:41 AM Apr07, 2023
Center Freq 5.015000000 GHz , Avg Type: Log-Pwr

PNO: Fast —w—  Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 837.07 MHz

Ref Offset 7.46 dB
Ref 30.00 dBm 28.912 dBm

Stop 10.000 GHz
#VBW 3.0 MHz Sweep 18.67 ms (40001 pts

MKR MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE -

I N [1]f] 837 07 MHz 28. 912 ®em ! |
A N [ 17| 899 50 GHz -28.397 dBm ___
I A R

SO WMWK

==

IMSG %STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 16 of 31
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09 Peak-to-Average Ratio

Band Channel | Frequency (MHz) Result (dB) high Limit (dB) | Verdict
GPRS1900 512 1850.2 2.705089568 13.00 PASS
GPRS1900 661 1880 2.707539095 13.00 PASS
GPRS1900 810 1909.8 2.706206897 13.00 PASS

GPRS850 128 824.2 2.714422222 13.00 PASS
GPRS850 190 836.6 2.7248 13.00 PASS
GPRS850 251 848.8 2.718595745 13.00 PASS

GPRS1900 Channel=512

s Keysight Spectrum Analyzer - Power Stat CCDF

[ 5

Average Power

26.80 dBm
54.82 % at 0dB

10.0 % 2.64dB

1.0% 2.68dB

0.1% 2.71dB
0.01% 2.72dB
0.001% 2.73dB
0.0001% 2.73dB

Peak 2.80dB
29.60 dBm

[ SENSE:INT| [

ALIGN AUTO [ 11:21:30 AM Apr07, 2023

# FGain:Low

Center Freq: 1.850200000 GHz Radio Std: None
Counts:1.00 M/1.00 Mpt

s~ Trig: RF Burst

#Atten: 40 dB

Gaussian

100 %

0.001 %

0.0001 %

Info BW 510.00 kHz

0dB

IMSG

% STATUS

GPRS1900 Channel=810

Test Report

Tel: 400-688-3552
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s Keysight Spectrum Analyzer - Power Stat CCDF

=8

RL RF 500  AC

Center Freq 1.909800000 GHz

Average Power

26.46 dBm
54.86 % at 0dB

10.0 % 2.64 dB
1.0 % 2.68 dB
0.1% 2.71dB
0.01 % 2.72dB
0.001% 2.73dB
0.0001% 2.73dB
Peak 2.74 dB

[ SENSE:INT] [ ALIGN AUTO 11:22:05 AM Apr 07, 2023
Center Freq: 1.909800000 GHz Radio Std: None
—w— Trig: RF Burst Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

IMSG

29.20 dBm
0.0001 %
°0dB
Info BW 510.00 kHz
I%smms
GPRS1900 Channel=661
wm Eysight Spectrum Analyzer - Power Stat CCDF =1 =R
1 [ SENSE:INT] [ ALIGN AUTO | 11:21:47 AM Apr 07, 2023
Center Freq 1. 380000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
—w— Trig: RF Burst Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

26.80 dBm
54.86 % at 0dB

10.0 % 2.64 dB
1.0% 2.68dB
0.1% 2.71dB
0.01% 2.72dB
0.001% 2.73dB
0.0001% 2.73dB

Peak 2.75dB
29.55 dBm

Gaussian

Info BW 510.00 kHz

IMSG

% STATUS

GPRS850 Channel=128

Test Report
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s Keysight Spectrum Analyzer - Power Stat CCDF

=8

RL RF 500  AC

Center Freq 824.200000 MHz

Average Power

30.23 dBm
54.79 % at 0dB

2.64dB
2.68 dB
2.71dB
2.73dB
2.75dB
2.75dB

3.45dB
33.68 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO |

11:08:07 AM Apr07, 2023

Trig: RF Burst
#Atten: 40 dB

——
#IFGain:Low

Gaussian

Info BW 510.00 kHz

Center Freq: 824.200000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

GPRS850 Channel=190

s Keysight Spectrum Analyzer Power Stat CCDF

=8

Center Freq836 600000 MHz

Average Power

30.26 dBm
54.78 % at 0dB

2.65dB
2.70dB
2.72dB
2.74dB
2.76dB
2.76dB

2.95dB
33.21 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO |

11:08:24 AM Apr07, 2023

Trig: RF Burst
#Atten: 40 dB

——
#IFGain:Low

Gaussian

Info BW 510.00 kHz

Center Freq: 836.600000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

% STATUS

GPRS850 Channel=251

Test Report
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s Keysight Spectrum Analyzer - Power Stat CCDF

Lo & s

] RL RF 500  AC

Center Freq 848.800000 MHz

Average Power

30.46 dBm
54.79 % at 0dB

2.65dB
2.69dB
2.72dB
2.74dB
2.75dB
2.75dB

2.83dB
33.29 dBm

10.0 %

1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO |

11:08:41 AM Apr07, 2023

—w— Trig: RF Burst

#FGain:Low #Atten: 40 dB

100 % Gaussian
(]

L1}
0.0001 /',JOdB

Info BW 510.00 kHz

Center Freq: 848.800000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

% STATUS

Test Report
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10 Occupied bandwidth

Band Channel | Frequency (MHz) | 99% OBW (kHz) | -26dB EBW (kHz) | Verdict
GPRS1900 512 1850.2 245.042 315.921 PASS
GPRS1900 661 1880 242.639 319.579 PASS
GPRS1900 810 1909.8 245.541 316.280 PASS

GPRS850 128 824.2 247.043 307.538 PASS
GPRS850 190 836.6 248.826 318.246 PASS
GPRS850 251 848.8 247.808 313.451 PASS

GPRS1900 Channel=512

s Keysight Spectrum Analyzer - Occupied BW \i‘lﬁ/\&l
 RL RF 500 AC [ SENSE:INT| [ ALIGN AUTO | 11:22:09 AM Apr07, 2023
Center Freq 1.850200000 GHz Center Freq: 1.850200000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.49 dB
Ref 40.00 dBm

Span 1 MHz
#VBW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 35.2 dBm
245.04 kHz

Transmit Freq Error -4.677 kHz % of OBW Power 99.00 %

x dB Bandwidth 315.9 kHz x dB -26.00 dB

IMSG % STATUS

GPRS1900 Channel=661
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s Keysight Spectrum Analyzer - Occupied BW

=8

RL RF 500  AC

[ SENSE:INT] [

ALIGN AUTO |

11:22:14 AM Apr07, 2023

#IFGain:Low

Ref Offset 9.56 dB
Ref 40.00 dBm

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

242.64 kHz

-1.420 kHz
319.6 kHz

——

Center Freq: 1.880000000 GHz

Trig: Free Run
#Atten: 40 dB

#VBW 30 kHz

Total Power

% of OBW Power
x dB

Avg|Hold: 200/200

35.4 dBm

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 9.6 ms

IMSG

% STATUS

GPRS1900 Channel=810

s Keysight Spectrum Analyzer - Occupied BW

=8

RL RF 500  AC

[ SENSE:INT] [

ALIGN AUTO |

11:22:18 AM Apr07, 2023

#IFGain:Low

Ref Offset 9.6 dB
Ref 40.00 dBm

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

245.54 kHz

-3.424 kHz
316.3 kHz

——

Center Freq: 1.909800000 GHz

Trig: Free Run
#Atten: 40 dB

#VBW 30 kHz

Total Power

% of OBW Power
x dB

Avg|Hold: 200/200

34.9 dBm

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 9.6 ms

IMSG

% STATUS

GPRS850 Channel=128

Test Report
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s Keysight Spectrum Analyzer - Occupied BW

=8

RL RF 500  AC

Center Freq 824.200000 MHz

Ref Offset 7.44 dB
Ref 40.00 dBm

Occupied Bandwidth

247.

Transmit Freq Error
x dB Bandwidth

[ SENSE:INT] [ ALIGN AUTO |

11:08:48 AM Apr07, 2023

Center Freq: 824.200000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

——
#IFGain:Low

#VBW 30 kHz

Total Power 38.6 dBm

04 kHz

2.801 kHz
307.5 kHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 9.6 ms

IMSG

% STATUS

GPRS850 Channel=251

s Keysight Spectrum Analyzer - Occupied BW

=8

RL RF 500  AC

Center Freq 848.800000 MHz

Ref Offset 7.48 dB
Ref 40.00 dBm

Occupied Bandwidth

247.

Transmit Freq Error
x dB Bandwidth

[ SENSE:INT] [ ALIGN AUTO |

11:08:56 AM Apr07, 2023

Center Freq: 848.800000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

——
#IFGain:Low

#VBW 30 kHz

Total Power 39.1 dBm

81 kHz

-2.162 kHz
313.5kHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 9.6 ms

IMSG

% STATUS

GPRS850 Channel=190

Test Report
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s Keysight Spectrum Analyzer - Occupied BW

Lo & s

500 AC [

SENSE:INT] [

ALIGN AUTO I 11:08:52 AM Apr07, 2023

Center Freq836.600000 MHz

——
#IFGain:Low

Ref Offset 7.46 dB
Ref 40.00 dBm

Center 836.6 MHz
#Res BW 10 kHz

Occupied Bandwidth
248.83 kHz
552 Hz
318.2 kHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 836.600000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Radio Std: None

Radio Device: BTS

Span 1 MHz

#VBW 30 kHz Sweep 9.6 ms

Total Power 39.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

% STATUS

Test Report
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11 Band edge

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
GPRS1900 512 1850.2 1849.97 -30.86 -13 PASS
GPRS1900 810 1909.8 1910.02 -31.83 -13 PASS
GPRS850 128 824.2 823.98 -27.22 -13 PASS

GPRS850 251 848.8 849.02 -25.72 -13 PASS

GPRS1900 Channel=512

ww Keysight Spectrum Analyzer - Swept SA

| SENSE:INT]

ALIGN AUTO |

PNO: Wide -»—
IFGain:Low

Trig: Free Run
#Atten: 40 dB

Avg Type: RMS

Avg|Hold: 100/100

Ref Offset 9.49 dB
Ref 30.00 dBm

Trace 1Pass

Center 1.850200 GHz
#Res BW 3.0 kHz

#VBW 10 kHz*

Mkr1 1.849 974 GHz
-30.867 dBm

Span 2.000 MHz
Sweep 272.3 ms (1001 pts)

IMSG

% STATUS

GPRS1900 Channel=810

Test Report
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w Keysight Spectrum Analyzer - Swept SA ‘iui‘&
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 11:23:21 AM Apr 07, 2023
Center Freq 1.909800000 GHz ) Avg Type: RMS

PNO: Wide -—»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 1.910 016 GHz
-31.836 dBm

#/BW 10 kHz* Sweep 272.3ms (:I 001 pts)

IMSG %STATUS

GPRS850 Channel=251

w Keysight Spectrum Analyzer - Swept SA ‘iui‘\&l
[ SENSE:INT] [ ALIGN AUTO | 11:10:00 AM
Avg Type: RMS

PNO: Wide —+— 1rig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 849.018 MHz

Ref 05t . -25.726 dBm

Nl I N N N

Center 848.800 MHz .
#Res BW 3.0 kHz #/BW 10 kHz* Sweep 272.3 ms (1001 pts)

STATUS

IMSG

GPRS850 Channel=128
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w Keysight Spectrum Analyzer - Swept SA | P )
U RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 11:09:28 AM Apr 07, 2023

Avg Type: RMS

PNO: Wide -—»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 823.978 MH
Ref 30,00 B -27.222 dBm

Trace‘lpass—,i

‘1

Center 824,200 MHz Span 2.000 MHz
#Res BW 3.0 kHz #/BW 10 kHz* Sweep 272.3 ms (1001 pts)

IMSG HESTATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 27 of 31
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12 Out-of-band emissions

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
GPRS1900 512 1850.2 19823.27 -22.57 -13 PASS
GPRS1900 661 1880 18740.39 -22.46 -13 PASS
GPRS1900 810 1909.8 18886.67 -22.58 -13 PASS

GPRS850 128 824.2 7827.29 -27.94 -13 PASS
GPRS850 190 836.6 6067.58 -28.11 -13 PASS
GPRS850 251 848.8 8149.07 -28.04 -13 PASS

GPRS1900 Channel=512

B8 =
[ SENSE:INT| [ ALIGN AUTO | 11:24:29 AM Apr(07, 2023
Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

s Keysight Spectrum Analyzer - Swept SA

Center Freq10 015000000 GHz

Ref Offset 9.49 dB
Ref 30.00 dBm

Stop 20.000 GHz
#VBW 3.0 MHz Sweep 50.67 ms (40001 pts

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

|l N [1]7] 50 8 GHz 2. 434 dBm ___
A N [1[f]  198233GHz| 22574dBm| | [ 0000000000000 |
| 1 | | ]

GPRS1900 Channel=661
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s Keysight Spectrum Analyzer - Swept SA

=8

Ref Offset 9.56 dB
Ref 30.00 dBm

[ SENSE:INT] [ ALT

GNAUTO |

11:25:37 AM Apr07, 2023

Trig: Free Run
#Atten: 40 dB

PNO: Fast ——
IFGain:Low

Avg Type: Log-Pwr
Avg|Hold: 100/100

MKR MODE TRC| SCL

S OoOWo=Mo AW

==

I N [1]f] 1 880 2 GHz 29 435 agm |
2 IIII]I] 18.740 4 GHz 22 464 dBm ___

FUNCTION

FUNCT

10N WIDTH FUNCTION VALUE

IMSG

GPRS1900 Channel=810

Ref Offset 9.6 <B
Ref 30.00 dBm

[ SENSE:INT] [

ALIGN AUTO |

Trig: Free Run
#Atten: 40 dB

PNO: Fast ——
IFGain:Low

Avg Type: Log-Pwr
Avg|Hold: 100/100

MKR MODE TRC| SCL X

I N [1]f]

S OoOWo=Mo AW

==

FUNCTION

29, 084 dBm| |

FUNCT

10N WIDTH FUNCTION VALUE

| 1.9102GHz] I
2 IIII]I] 18.886 7 GHz -22686dBm| | 0 00000000000 |
]

IMSG

GPRS850 Channel=128
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s Keysight Spectrum Analyzer - Swept SA

=8

Ref Offset 7.44 dB
Ref 30.00 dBm

[ SENSE:INT] [

ALIGN AUTO |

11:11:00 AM Apr07, 2023

Trig: Free Run
#Atten: 40 dB

PNO: Fast ——
IFGain:Low

Avg Type: Log-Pwr
Avg|Hold: 100/100

MKR MODE TRC| SCL

S OoOWo=Mo AW

==

I N [1]f] 824 61 MHz 32. 899 ®em ! |
2 IIII]I] 7.827 29 GHz 27 947 dBm ___

FUNCTION

FUNCTION WIDTH

FUNCTION VALUE

IMSG

GPRS850 Channel=190

Ref Offset 7.46 dB
Ref 30.00 dBm

[ SENSE:INT] [

ALIGN AUTO |

Trig: Free Run
#Atten: 40 dB

PNO: Fast ——
IFGain:Low

Avg Type: Log-Pwr
Avg|Hold: 100/100

MKR MODE TRC| SCL X

I N [1]f]

S OoOWo=Mo AW

==

FUNCTION

32 907 dBm| |

FUNCTION WIDTH

FUNCTION VALUE

| 837.32MHz| I
2 IIII]I] 6.067 58 GHz 28110dBm| | 000000 |
]

IMSG

GPRS850 Channel=251
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w Keysight Spectrum Analyzer - Swept SA | P )
] RL RF 500 AC | SENSE:INT| | ALIGN AUTO 11:13:02 AM Apr07, 2023
Center Freq 5.015000000 GHz , Avg Type: Log-Pwr

PNO: Fast —w—  Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 849.28 MHz

Ref Offset 7.48 dB
Ref 30.00 dBm 33.100 dBm

Stop 10.000 GHz
#VBW 3.0 MHz Sweep 18.67 ms (40001 pts

MKR MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE -

N [1]F] 849 28 MHz 33, 100 dBm| | ]
P N [1[f] 8.149 07 GHz -28.050 dBm _—_
I A

SO WMWK

==

IMSG %STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 31 of 31


mailto:service@dl-cert.com

